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PMDH11E SPARE PARTS LIST
PMDHTIE 260 DEMOLITION BREAKER No PartsName | Pcs [INR| | No PartsName | Pcs [INR| | No Parts Name
:mg:g: ;:‘:;’:g':' iﬁ‘é TR 1| Dustproof Cap 1 38 | Spring For Bush 2 75 | Cable
Power: 1500W 2 |Slip Sleeve 1 39 | Carbon Brush 1 76 | Cable Clamp
BeeRelul] 16.5kG 3 |Reeiganare 1 40 | Sorew Stx14 4 77 | ScrewsT4x 16
4 |Pad (30+48.8x3) 1 41 | Bursh Holder 2 75 | Wbrolion Atisnuation
5 |RubberPad 1 42| Connection Plate 2 79 |Handie
6 | Lock Socket 1 43 |Base of Brush Holder | 1 go. |Housronibato
7 |Pin 2 44 |BearingPT6201RST | 2 81 |Washer (6x18x15) | 1
8 |PushPlate 1 45 | Slamp of Bearing Sieeve | 1 87 | Yoraton/Aenuation 2
9 | Clutch Spring 1 46 | Slamp of Bearing Sleeve | 1 83 | InnerHex Screw M6X65 | 2
10 | Adjustable Sleeve 1 47 | Screw ST4X16 (BLACK) 1 84 | Cover of Handle
11| Slip Sleeve 2 1 48 |FAN 1 85 |Pad (5x22x1.5) 1
12 |Steel g6.5 8 49 |M12nut 1 86 | ScrewMax16
13 | Screw M8X30 4 50 |Real Cover 1 87 | Press Plate of Bearing|
14 M8 SpringWasher | 4 51 | Screw STSX16 6 88 |Bearing
15 | 8825 FALAN Pan 1 52 | OilSlinger 1 89 |BentAxle
16 | Oring p63%2.65 4 53 | Magnet Ring Set 1 90 | Oringg79x2.8
17 | 8825 Rotary Sleeve 1 54 | Shousing 1 91 | Oil Box
18 |Oring ¢31.5x2.5 1 55 | inner Hex Screwixa0 | 4 92 |Oringg71x2
19 | circlip ga1 2 56 | M6 Flat Washer 6 93 | WoolenRing p12x18 | 1
20, | B2 parramiek | 4 57 | Stator 1 94 | Cover Of Oil Box 1
21 | Impact Rob 1 58 | Screw ST5X60 2 95 | Woolen Ring ¢14x15 1
22 | Oring g22x11 1 59 | Windshield 1 96 | Up Cover
23 | Buffering Holder 1 60 |Probe 1 97 | Holder Of Ring
24 | Cylinder Holder 1 61 | Screw ST3x10 1 98 |SteelRing
25 |Oring ¢35%3 1 62 | 920x30%x7 1 99 | Inner Hex Screw M8X140|
26 | Punch Hammer 1 63 | Framework Oil Seal 1 100 | Side Handle
27 |Oring 30.7x4.9 2 64 | Variable Speed Board | 1 101 | Rotary Knob
28 | Control Socket 1 65 |FlatScrewSTSX22 | 2 102 | M8 Nut
29 | Control Spring 1 66 | Outer Sleeve 1 103 | Rotary Knob Cover 1
30 | Cylinder 1 67 | M5 Flat Washer 8 104
31 | Piston Pin 1 68 | Inner Hex Screw M5X16 9 105
32 |Piston u! 69 | Inner Hex Screw M8X22 2 106
33 | Connection Bar 1 70 | M8 Flat Washer 2 107
34 | Speed Changing Box | 1 71 | RubberRing 2 108
35 |Rotor 1 72 | Connection Bar 1 109
36 | Screw St4x10 3 73 | Swtich 1 110
37 | Connection Plate 1 74 | Cable Protector 1 m
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